INSTRUCTION MANUAL

CEFEHR®



RIVERHQOBBY INSTRUCTION MANUAL,
1410 Scale AWD RC Nitrg Powered Cap

REH203 Sward XXX N1 (singls speed)
RiH302 Sword XXX N2 (e spsed)

RHI03 Specs. -

T. Lengths 515 mm (N1}
2. Width: 325.mm (N1)
3, Height: 1B0 mm (N1}
4. Wheelbase: 325 mm

By Gesr Ratio: 1004:1
B. Tyre: ol30%65 mm (N1)

RHS05 Specs. :

1, Length: 515 mm (N2

2, Width; 325 mm (N2}

3. Height: 180 mm (N2)

4. Wheelbase: 325 mm

. Gear Ratio: 6 9:1(H)
10. 451 (L)

6y Tyre: ol30%65 mm

=11

Standard Equipments;

I, Stearing Sarve: Skp/cm
2. Throttle Serve: Jkp/om
3. Engine: GO.18 or 5H 18

Page 1 of 19



Frant Shocks Rear Shocks
{0222 e
i _——— g ™ I E —
‘i mmg-:.."__" E 10109 <
- [ ST I R o
o S -. | 10111
: 10 / . 5
l' . - . W o000
- - RH5102 (M3) 400# — m__
A00F — — @ B = ~_,_ -= ._____-.J-Iﬂloﬁ
10001 . —==10105 - =
i — .
5 i 10108 ~10237.(E2.5)
“
—— 2z 10103 1
= : 101057 : 10106 —— S
: ' © 10104
| MRCLT Al i
- 10224 —= @
e s
= wezs<— T = -
] P o110 i— T 10110
- 10110 -— [l ]
‘! o — e o
10294 — "'ru 10220 102i4 —— "ﬂ ———110220
(Dia. 1=1) (Dia. 1-2) LAt
1031
Chassis Assembly
_ 10330
iogq?flfa&an —d
i - 10247 (M3%8)
10143 y
10247 (M358} . N FA
e /10247 0358) 3
> . A 3 z p
10248 (M312) , > / 10247 (W3x8) ¢ : :
g /e - 10236 (E8) =

o — 10153

‘ 10135
§

10249 (M3%14)
)

10221 - I e

10216 —— , ﬂ 10153 (8=5%2 H)— —

\ 10137<_g

e
10135 &

0153 (B=h%2. 4]

I_ - 10136

4 £ ~ 10247 (M3%8)

10248 (M3%12)

; i 10136 1 .
10220 [ P F T 10240 (M3FR 10159 )ﬁ\\
10144 — . - . #.ﬁ
/ 10240 (M3+8) : =
_ 240 M348 -\f - 10547 (M348}
10215 ‘ e
0154 — y “:ﬁg_ .
y S S10247(M3%8) T 10159
TIRE | 10 HEQ ary 10247 {H:] *8) \
Mot hon” Handl Ha B ...i h ] i« B ’.-’ &L Y 10156
Fian Hoae Has (] | :-:I":‘ | I: ! To163= P ::'\ A
| T S N 0247 (MarE) (Dia. 1-3)
Ealis (%] = [
Bt Bearing | :- PR 3
— .

Page 2 of 19




L] 10245 (M3%18) 10251 (M3*38)

Farwn
Rt ¢ el i 3 3 '\

10248 (M3%12)
0120

o wel
— = s
[T
4 (= MG -
S— EpAL 3
¥ el o i :I- : _:_
— -
Hienl )
Fikh s = :'_:“ . :
T Tz
I Mg )
= e 10247 M3=8) —
o | [TH: | =
Wieg Sair T rg 5 | ot i ;

10245 (M3=20;

85184 (M3x12)

10001 . . Ny,
: A B5125 (M3=10) fianrbox
e s" RHST 18 (M4=10) — Assamhly
i e ’ 12118 85125 (W3% 10}
85144/ (3e4) 4
“~ .. 10120
85184 (M3+12) )" v
10228 a N\
10241 (M3*10) ; »
r , 10249 (M3*14) -
10114 - ] -' 10221 10240 (M3*8)
o112 f
10233 (10%5+4) -RH1001/1002/1013 e . N ek
10234 (10%5%4) -RH1011 ) 10249 (M3%14)
EQ r 10231 10216
10145 f : \
2-1 /& 10247 (M3=10) -
Sl ' & 10141 10232 (15+1044) -RH1001/1002/1013
10114 . 10152 (15%10%4) -RH101 1
10249 (M3=14)
10221 ﬁ
10128 P
10123 ‘.1‘ B5177 (M3*18) 66 '
5 - 10132
Gearbox Assmebly _ RH5526 P o128  10237(E2 5) Ua
;- \
10233 (1 0+5x4) -RH1001 /1002101 3 10129: ~:5, t.qf— 10238 (2#10)
=¥ " ]

10234 (10+5%4) -RH1011

10124
@ ¥ Diff Box

RHD117 (Md=d)

wm 10132
10133 e e -
o O .-‘;
o 10240 (M3+8)
(Dia. 2-2) i Zl 10378
- P 10240 (Wa+8)
'* & | RH5102 (Wa)
Rear Assmebly 102420014y ? 10162
S 10249 (Haw1 4)

85185 (M3*25) —

10249 (M3*14) — \/0 A‘boﬁ‘ﬂ\._

10249 (M3%14) '\
10129 -
10218
2 \-.‘_ )
o o10142 ’
10249 (M3%14) 72y o

10217/

)

el -55|95~ 3xm"'ll ;
NN Vo

£ 10241 (M3F10)
/

N (asd 10119 /
10145 § ) e _ 10245 0iam18) e
10233{!“(}*55&) 10002 — 85184 (Mix12)=_ __( = -
10234 (10m5%4) .
85184 (M3=12) _ (Dia. 2-4)

10125

10225

Q. 10232 {15%10%4] -RH1001 /10021013

Page 3 of 19

‘ §_ "5 Diff, Box

IOIS'O
10831

10152 (151044} -RH101 1

(Dia.2-3) 10003

I
Foound Haaed Buif
Tacwing Haw Coraw

BaTmen Mk M
Cvaw

Cap sl b Sore

P 1t Hasd e

fat Sovay

Picg Lald Tewirg
Eargs

Hanbomr

Rylon Lo Wat

Pells

1 fring

Ball Baw ing

— 10251 (M3%38)




EOM
TYPE {Eer) R0 oy
Tiasire s | W= = 4
it | | w4 Engine Assembly
Cap Hasd Mes Dores h ::: :
Fiat thwad tas F mian
= POO1O GO . 18 Engine w/glow plug
ot Hied
_1'91?3 POO1Y SH - 18 Engine w/glow plug
- v el 7 '. ,.I
Myloe Lok Mun - L a
- Q -
el Bawr omg O aferTed a2
85148 (2*5:} Vs 10246 (M3+28)
85116 (M3%15)
: ;
i 85087
85045 I _ RHE102 (M3}
RH5117(Max4) 10233 (1045%4) : F
@ BEI!B{MB*'IE)‘- ~ 'g é '
0171 s “
/ [single spead) RH'}!U?\”) & l ~10173
d=— — RH5102 (M3)
L = 10240 (M) <— & 4
RHS662 (M3+&) ~
!- 10172
v {Two speed)
85125 (M3+10) (Dia. 3-1)
10133
10005 10174 — s
'[%-F m : &.l RHE 190 (E4)
.l -a =
ranmss.ian {0179 N -
RHE116 (M3+%3) % ——— RH5117 [Maxd4)
BOM 10174 B
A — ~- . , & & 10247 (M3+8)
g Fasd Maw Soraw —_J w0 a Iozmkmakzﬂjﬂ_‘ 10175 g .-'-\
| o / 10233 (10+5=4)
- | e o S T 10028
Eii ) " N ; 9 Y. RH5190(E4)
Rt N "\ 10233 (1045%4)
e | )| o= “ N\ (Dia. 3-2)
10177 — gt G L
oy \ 10247 (M3#3)
e .\ 017 & 10182
/ A% =
/ SE
17 (Md+4) !
T " 10243 (3410 1/27) 10231
10181 ' =
10006 — _ ; :

DT N2 Central

/

n
" ' RHbiBﬂ\Edi
Tranmssion i
(Dia. 3-3)
EOM
we | v L w6 jen 10183
Capp Henil Ram Sores | h [T ] Y
- &, 10180
Fias Hasd Has o ::.; S L .
i - : " .}/ ] . .
By Erar — 1 ( A RH5117 (Ma+4)
= = - o i e
4 £ = &
P Vay Baarse -_{'_:?'_. BFag 2=5 4 M ﬁ .
Salh o i 0 BilmaS 3

Page 4 of 19



10240(M3+8) ~_

10240 (M3#8) .. .

i T

V7

 HODAS—

Steer ing Serve
(Dia. 4-1)
i
85179 (3%15) '
HOO1 2~ '

10160 —— L,
85028
b =
10247 (N348) S=— |
Right Whesls
10576 —— 10589
10678
(Dia. 4-4)
Laft Wheels
= 10576
10578

10161

¥ 3 5 .": 1A
L% /AN

10164 <= . \
i, o
- 85125 (M3=10) ™
T \ RH5118(M3=3)
HODMS —— S - L
i— 1

———10225

10161 — _

'ﬁ ——- 10241 (H3+10)

Throttle Linkage

Teo

j0241 (Ma=10) =

> Hooii

e

(Dia, 4-2)

TS D160

(Dia 4-3)

10004

pl

Fuel Tank

g

10158~

ey :
10287 (E2.5)-_ (Dia. 4-6)

O 10227

10256 {3%6) —

B T_ 10240 (M3+8)
h '
10240 (M3%8) . &
= .! —— 10247 (M3*8)

10158——

10247 (M3=8) =

Page 5 of 19



Assembly Steps s

1. Fasten the fuel tank posts 2. Assemble Chassis. (See Dia. 1-3. 3. Assemble the front assembly 4. Assemble the rear assembly
to the chassis. then the fuel -1, 4-2) to the chassis. (See Dia. 2-1) to the chassis. (See Dia. 2-4)

tank assembly, (See Dia. 4-6) 85125 (M3#10)
10247 (M358),. n

AL 25 (W31 0)

— 10240 (M3+8) |

-

P . r

o ;T;.“f”}l

“‘4\7_ s

,)‘ !

10247 (M3#a) & — 4
M o 6../Acestble pensral trananidsion aid 7. Tighten the engine assembly

(See Dia, 44 or 4-5) rear central drive shaft to the to the chassis. (See Dia: 3-1)

chassis. (See Dia.3-2 or 3-3)
e W RH5100 (M3)
10165

10361

RH5103 (4) - 10240 (M348}

85125 (M3+10]

8. Final ly connect battery, receiver and setup the electronies funetions. then screw the receiver cover and

put on the body. (See Dia. 4-3)
RO202 RO203

- HOOBBTX B5034 ——
85179 (3*15) Fou !
A HOD12
s 1 ;
i l i v

& @

HODG68RX

Page 6 of 19



RIVERKOBBY INSTRUCTION MANUAL,
1/19 Scale 4AWD Electric Powered Car

RiH20L SWORD XXX EBD(Brushed )

RK202 SWORD XXX EBL( Brushicss)

Specifications::

1., Langth: 515 mm

2, Width: 326 mm

3. Height: 180 mm

4, Wheelbase: 325 mm
5. Gear Ratio: 11.1:1
B. Tyres: 13065 mm

Standard Equipmants:
1. Steering Servo: 3hgfem
2. MWotor: 550 (EBD)
3650 (EBL)
3. ESC: 60A (EBD)
3004 (EBL)
4. Battery: Ni-MH 3G1800mAh. 7, 2V (EBD)
Li-Po 3250mAh- 7. 4V =25C (EBL)
5. RADIO: 26H 2. 4GHz (EBD)
2CH 2. 40Hz (EBL}

il Beushlass Fyaten 3565

R4

Page 7 of 19



SWORD. XXX EBD and EBL are converted from SWORD XXX N1, having same front assembly. Please refer to Dia.2-1.

And the rear assmbly is all same as SWORD XXX N1 but without ~10249 (M3%14)
center outdrive cupisee Dia. 6-2) T + 10221
= 16143
Attention: SWORD XXX EBD and N1 are only different in ESC, motor /\ Z=
; o 10248 (M3%12)
battery, charger and radio. 10216 N0 7
- 10236 (E8)
I | 10240 (M3%8) —— == ?\ f ) P
Central Assembly /
- § _ 10241 (M3%10) e r L 5\. 1
i 10310 1I}I=1'.|' =2
10382 —__ {0350 1n!:r-: ‘ - — 10137
= \_\. l =
10521 10241 (h3#10) > L o
. - /10186~ 10240 (M3+8)
'EI g 85125 (H3+10) I
s l
85125 M3w10)— =
10247 (M3*8)
10186~

10247 (M3%8]

1{11:3«3--""""'E /\ / > 5 =

_- = 1 8""— 85175 (3+10)
10381 —— & . —
.\‘/-"T & (Dia, 6-1)
fo T 10247 (M%)
T D247 (M3%8) 86284 85173 [4%10)
L 10199
0252
| 0232 fore7, | ‘
Motar Assembly Y 9
; 19192 10196 3

Differecial slipper complete ' [

iz preinstal led in rear 1[}]94 '-
5 & RH5117 CMa%4 )
~~  assembly, complete.
10193
10192
10228 10195P,
. ‘ -10200

__H0028 (Brushless]

"HOO29 (Brushed)

RHS117 (M4=4)
i \\
n
C RHSI90 (4) \ f@
10123
85182 (M3+10) ~— &%
e 10201 (17T)Brushed
~10237(E2. 5} 10581(15T)Brushless
_ (Dia. 6-6)
Steer i n_a Assemb |y
ESC 10188 —
IUE#O\MGHBJ

HOO72 (SWORD XXX EBL) HOO50(SWORD XXX EBD) * IGE#B\MB*I@ Receiver
// \ F .
: HOOB8RX
; _- 10215

HOOAD g el 10220
2 . s é/

(Dia. 6-3) (Dia.6-4) (Dia. 6-5)

Page 8 of 19



ASSEMBLY' STEPS 3

1. Assembly center chassis part
{See Dia. 6-1)

2, Assemble front assmbly to

chassis front. (See Dia. 2-1)

85125 (M3=10)

10247 (M3+8) )

4

¥

7. Assmble steering servo

and |inkage. (See Dia. 6-4)

6. Mount the motor assembly and
central drive shaft. (See Dia.6-6)

10240 (M3+8)

-

e
¢

h

10247 (M3=BY ——

9. Assemble ESC, receiver, battery and connect them to setup. (See Dia. 6-3. 6-5)

Bryshed syataly

o

Page 9 of 19

-
-ﬁ 10240 (M3E) %

5~ Hﬂunt the 'I-'I'hea|sc

(See Dia. 4-4., 4-5)

3. Assemble rear assmbly to

chassis rear part. (See Dia. 2-4)

25 (M3*10}

RH5103 (M4)

8. Assmble waterproof cover.

10258

% | =

85175 (3+10)

BODY NUMBER:RO202
BODY NUMBER:ROZ208 \

-




FRONT & REAR SWAY BAR SYSTEM
Sword XXX are just different in electronics system of motor, ESC, battery, charger and radio:
And when Sword XXX comes with ST tyres, the trucks will have front & rear sway bar system for

better performance.

10219
RHE 116 (M3+3
10223 s
10220 ¥ '
10210
102148
= ]
< g
10239 (M346) -
lr 10210
RHE 116 (M3*3)

10223
10220

Wheel ie Pack;

In order to increase the stability operation
under top speed for "Super Player”, who plays
the car with 3S |lipo and running cock-up, we

design a wheelie system for aption

10662

10234 (M3*8)

Page 10 of 19

10244 (M3=14)




Part List

10101 = Front Shock Tower Tpec

RH1008/RH1009/RH1016/RHI0

10102 ~Rear Shock Tower 1pc

RH1008/RA1009/RH1018/RH1019

10001 =Front Shocks 2pc

i f
¥ ¥

RA1008/RH1009/RHT018/RH1019

10002 - Rear Shock Tower 2pc

i i

¥ ¥

RH1008/RH1009/RH1018,/RH1019

10703 -Front Shock Spring ?po

RRVERVTRIY |

MAA A AN
RV | |

PAAA NN

RH100E8/RH1009/RHI018/RH1019

1M -Rear Shock Spring Ppe

WAA A A A AN

(IR ARYATAT T
WAAAA A AN

[T RTRYATATT

RH1008/RH1009,/RH1018/RH1019

10105 Front Shock Shaft & FPiston
Set Zsets

RH1008/Ri 1 009/RHI01E/RHTI019

10106-Rear Shock Shaft & Piston

Set 2zets

. 19

RH1008/RH1009/RH1 018/RH1018

10107-Front Shock Body 2po

RH1008/RH1009/RHID18/RHIOIG

10108-Rear Shock body 2pc

RH1008/RH1009/RH1018/RHID19

10108=5hook Upper Cap 2sets

a 8
OO0

RHI008/RH1009/RHI018/RHI019

101 10-5hock Lower Caps 2sets

o0 O
0 O

RH1008/RH1009/RH1018/RH1019

10111-5hock Lower holder & Adjust

Ring 2zets
" -'
. '

RH1008/RH1009/RHIO18/RH1019

10112=Front Lewar Susp. Arm 2pc

RH1008/RH1009/RH1018/RH1019

10113-Rear Lower 3Busp. Arm 2poc

il

RH1008/RH1009/RH1018/RH1019

1071 14~5taer ing Knuckle Arm lsat
€ @
[ | i

RH1008/RH1009/RH1018/RH1019

10115-Uprights Zpo

RH1008/RH1000/RHIDIS/RHIDIS.

10116-Front CVD 2pe

RH1008/RH1009/RHID1&/RHIO19

1011 7-Rear Hub Carrier Zpo

A1

RH1008/RH1009/RH1018/RHI019

10118-Rear Drive Shaft Zpo

RH1008/RH1009/RH1018/RH1019

101189-Rear Doghones Zpc

RH100B/RH1G09/RHIOTA/RH1D19

10123 Hisarhox Housing Sat Zpos

RH1008/RH1009/RH1D18/RHI019

RH5526-D 1 £f 167 Gear Washer Bpcs

RH1008/RHI0C9/RHIDIS/RHICIO

101 24-Diff. Drive Gear w/pin Zsets
L2
ﬂ ﬁh

RH1008/RH1009/RH1018/RH1019

Page 11 of 19




Part

List

1025-Dif Gase 2pcs

RH1008/RH1009/RA1018/RHT019

10126-Di £f. De | ve Spur Bear 2pcs

RH100D8/RHT009/RH1018/RH1019

10127-0iff Drive Gear 2pos

RH1008/RH1009/RA1018/RHT019

10126-0FF Bave| Gear 5. 4dpoe

5g 8

RH1008/RH1009/RH1018/RH1019

10129-Diff Beve| Gear B. 4pcs

LW
Qq@s

RH1008/RH1009/RH1018/RH1013

10120-Diff Pin 2pes

\‘\
ok

RH1008/RH1009/RH1 018/RH1019

10131-Washer fipcs

RH1008/RH1G09/RH1018/RH1019

10132-0i £f Drive Cup 4pcs

YYYY

RH1008/RH1009/RHTMB/RHI1019.

10133-Center Coupler 3pes

HHH

RH100B/RH1009/RH1018,/RH1018

10379-Body' Post Ppoa

P

RH1008,/RH1009/RH1018/RH1013

10135-8ervo Saver (GP) lget

Y

RH1008/RH1009

10136-5eirve Saver Post Z2pocs

RH1008/RH1009/RH1 01 8/RH1019

10137-5teari ng: Ackerman

RH1008/RH1009/RHI018/RH1019

10141-Frent Upper Susp, lrm Doets

RH1008/RH1009/RHI1018/RH1019

10142-Rear Upper Susp. Arm Z2sets

=0
=—=a0

RH100B/RH1009/RHI018/RH1019

10143-8teering Arm 2sets

RH1008/RH1009/RHI018/RH1019

10144-5ervo Linkage 1pc

RH1008/RH1009/RHID18/RH1019

10145-Wheal Hub 4pes
H B BN

RH1008/RH1009/RH1 018/RH1019

10146-Antenna Pipe Set 2sets

RH1D08/RH1009/RHIO18/RHIDI9

10147-Servo Saver (EP) 1sat

L

RH1018/RH1019

10330-Chassis Front Part ipo

RH1008/RH1009/RH1018/RH1019

10589 truck wheel complete 2sets

RHTOOTM/RHT002M/RHTO1TTM/RH1O13M

10576 5C truck tyre § insert Zsets

RHT00TM/RH1002M/RH107 TM/RHID13M

10678 truck rim 2pos

RH100TM/RHIO02ZM/RHTOTTM/RH1013M

Page 12 of 19




10310-Front Bumper buggy |

Part

s 10313-Wing Bracket lset

List

RHI0DG/RHIDOT/RHIDIG/RHIO1T

1015T-Manifold Gasket fpe

M

RH 1006/ RH1007/RHI016/RH1017

10575-Wing Bracket 2pc

RH1011

10005-Diff Gearbox Set 1set

10152-Wetal Bushing 15%10%4  Gpo

10153-Metal Bushing A=5%2.5 Gpo

RH1008 /RH1009/RH1018/RH1C19

10154=8erve & Upper Plate Mounts

RH1002/RH1008

10159-Front/Kear Chassis Brace

-

RH1008/RH1009

10160-Receiver Box lset

. 1sat
?-P fqﬁﬁ' ~ . .
. T‘ " ¥ A ; b
& & & {fg*‘%?n ﬁy \J RH;J"u r IIJI
— & & S\ YOO L L
- N\ =) L )LL)
e N b
o
RH1008/RH1005 RH1008,/RH1009
10156-Upper Plate 1pc 10157 -Uppear Staaring Plate 10004-Fue| tank Set 1get

=

RH1008/RH1009

10158-Fue! Line 2pos

RH1008/RH1009

RH1008/RH1009

10162-Chassis Brace mount 1pc

RHT008/RH1008

10183=~Stopper Bpcs

85026-Switch Cover 2pca

RH1008/RH1008

10161-5ervo Horns

. &

RH1008/RH1009

o 4 & o

. v a4
*\_-:f 5 \i:'.; i
i ]
1

RH1008,/RH1008 RHT008,/RH1009 RH1008/RH1008 RH1GO8,/RH1008
PODO=GO. 18 engine 1pc 10167=Air fllHtar 15t 10168-Tuned Pipe 1Set

POD11-5H. 18 Engine 1pe

10164-Throttle Linkage 1set

10165-Gentral Donghone F.

1pc

RH1008/RH1009

<

RH1008/RH1009

&

RH1008/RH1009

10168=5ilicone Coupler 13et

RH1008/RH1009

Page 13 of 19




Part

List

85185-2ip Tie fpcs

RH1008RH1 009 RH1018/RH1019

10170-Man | fold 15et

RH1008/RH1009

85035-F | ywhee| 1pc

£Y

RH1008/RH1008

85087-Clutch Nut 2pcs

HH

RH1008/RH1009

85045-Clutch Shoes & Springs

.E};

RH1008/RHI009

10171=Clutch Bel | {14T) 1pc

i

RHT1008

10172-Cluteh Ball {fwo speed) 1pe

“u

RH1004

10173-Eng ine mount Zpos

RHTO08/RHT009

10005-Central Tranamission

Complete 15et(Single Speed)

RH1008

101 74-Cantral Transmiasion

Bulkheads 2pcs

RH1008/RH1009

101 /5-Brake Post 1S5et

RH1008/RH1008

10176-Brake Set lset

)

RH1008/RH1008

10177-Breke Cup 2pes

U U

RH100&/RH1000

10178-Single Speed Shaft w/'pin

RH1008

10179-50T Gear (Single Spesd)ipc

®

RH1008

10006-Cantral Transmission

Comp lete 15ef (Two ‘Speed)

%

R 1009

10180=Two Speed Clutch 1%5et

V..
- :b_
. ]
[ ]
RH1009

10181=Two Spesd Shaft Tpc

RH10009

10182-501 Two Speed Gear 1pe

&

RH1009

10183-457 Two Speed Gear 1pc

®

RH1009

10360-N1/N2 Chassis Plata lpc

RH1008/RH1009

10361-Central Donghone R Ipo

RH1008./RH1009

IGIHS"Bnttsr\r Gover (EP)  lpe

>

RH1018/RH1D18

1018B-Battary Post 2sets

1Y
A FH

RH1018/RH1019

Page 14 of 19




Part List

10189-Postr for Rear Spur Gear

Cover Zpc

RH1D18/RH1012

10190-Mator Mount (EP) Ipo

EH1D18/RH10132

10191-5ipper Complete (EP) 1set
q

e

E..

:

RH1018/RH1012

10192-5] ipper Pad (EF) Zpo

RH1018/RH1019

10193-51 ipper Gasket (EF) 2pc

OO

RHID18/RH1018

10184-65T Spur Bear(EP) 1pe

RHIQI8/RHIONS

10195P-51 ipper Shaft (EP)  1pe

RHI018/RH1018

10196-51 ipper Spring Bracket
(EP) 1pe

RH101E/RHI01S

10197-51 ipper Spring(EP) 1pe

RH1018/RH1018

10199-51 [pper Orive Cup tps

RH1018/RH1019

10200-BEARING BRACKET (EP}  1pe

RHIOT8/RHIO19

10201-P|nion Gear 17T (EP) 1pc

RH1078/RH1019

10210-Sway Bar 25sts
iR
ﬁr\ !;
i 4

RH1018/RH1018

10380-Certer Drive Sheft{EP) 1po

RH1018/RH1019

10381-EBD/EBL chassis plate 1poc:

RH1018/RH1019

10382-EBD/EBL upper plate: 1pc

RH1018/RH1019

85034-Body Gl ip{Med um Size)bpcs

85029-Body G| ipiSmall Size) Gpcs

. SO
K‘\&
W

10214-Shock Ball End fpecs

g8 &
g &

10215-Servo Link Ball End 6pos

FPPPFP
FEFEF

Page 15 of 19




Part List

10216-5tearing Linkage Hall
End fpes

gt

10220-Bal| A 6pos

10217-Rear Upper Linkage Bal
End Bpcs

o o o
o o o

10221-Bal | B Gpcs

1021 8-8way Bar Fix Plate Gpcs

B8 8
B8 B

10219-5way Bar Holders Bpos

R
AR

- =

w v
v v e

10222-Bai | G Gpos
¥
| °

% 5
L1 .
¥ ¥ ¥
v . '

10223-Bal | D Gpes

10224-Shock O-ringiLower) Gpes

10228~-Pin

10225-Diff O-rinez Seal Gpos

0090
000

10226-Shock O-ringfupper) Gpcs

10227-Tuned Pipe Seal & Fuel
Tank Seal lset

#2410 Bpes

10232-Bal | Bearing 15%10#4 Gpcs

10229-Pin #2#11 bpos

10230-Hinge Pins(long & short)

2sets

10231-0ne Way Bearing 3pcs

XX

10236-E clip—8mm 4pc

10233-Bal | Bearing 10%h*4 fpcs

olole,
000

10234-Metal Bushing 10%5%4 Gpos

10235-Bal ] Bearing 8+5%2.5 Gpes

RH5130-E ¢l ip—dmm Gpec

OO
Il

10237-E clip-2. 8mm fpo

OO0
OO0

RHH102-Nv lon Lock Nut M3 fpa

|
|

4| =

i
(I

Page 16 of 18



Part List

RH5103-Ny lon Lock Nut-Md4 6pc

85148-Rounsd Head Salf Tapping

Hex Screw 240 dpes

TTTT

10238-Round Head Self Tapping
Hex Screw 2%10 6po

HTTT

85179-Round Head Self Tapping
Hex Serew 3#15 8pe

T

1023%-Round Head Self Tapping
Hax Screw M3*§ Gpc

TTITTY

10240~Button Head Hex Screw
WixE Gpc

TTTTTY

10247-Butten Head Hex Screw
M3*10 Gpe

T

85184-Button Head Hex Screw
M3*12 Gpc

ITITIT

10242-Button, Head Hex Screw
M3*14 Gpc

T

85144-Ring Se1f Tapping Screw A%4 4pc
10256-Ring Self Tagping Screw 3%6 Gpc

TTEY

RHS116-Set Screw M3*3 Gpo

RH3117-5et Screw MA%q Gpc

RH3118-Button Head Hex Screw
M4#10 6pe

RH5562-Cap Head Hex Screw M3+8 6pc

T

10243-Gap. Haad Hex Screw
M3%10 Gpc

T

8h182-Cap Head Hex Screw M3+10 Gpec

TTTTTT

10244-Cap Head Hex Screw
M3=14 Gpo

ITIIT

£85119-Cap Head Hex Screw M3%16 Gpc

[T

10245-Cap Head Hex Screw
M3xiB fpa

85185-Cap Head Hex Screw MI*2h Gpo

10246-0ap Head Héx Screw M3*28 Gp

Il

10247-Flat Head Hex M3%B Gpc

TITTTY

BH125-Flat Head Hex Screw WM3xi0 8p

TTTT
ITIT

B5175-Flat Head Hex Screw 3%10 Bp

ITIT
ITTT

Page 17 of 18




Part

List

10248-F lat Head Hex Screw M3#12 Gp

TTTTTT

10249-F lat Head Hex Screw M3#14 6p

B5127-Flat Head Hex Screw M3#18 3p

|

10250-Flat Head Hex Screw M3*20 6p

M

0251-Flat Head Hex Screw M3#36 Gp

T
1

B5173-Flat Head Hex Screw Md=10:6p

Iff
TfT

HOOG8 — 2. 4GHz Transmjtter ipc

T

HOO72 — Brushless ESC 1po

HOOB0-4008 ESG 1ps

¥

HOO28: — 3650 Brushless Motor 1po

&

HODHG 580 Brushed Motor 1pec

HOD3Q - Ni-#H 7.2V 12800mAh Ipe HO012 - Battery Case 1pc HOO48 ~ 3kg/om Serve 1po 85274-L1-Po 3250mbh 7.4V 1pc
HOO31 = Ni=MH 7.2V 3000mAh  1pe
e —
o ™
1

10253 - 1/10 Chargar GE 1pe RH51B8 - Receiver Switch lpe 85284-Bultery case 1pe 85285-RX case lsst

10254 = 1/10 Charger UL lIpo

10255 = 1/10 Charger BS 1pc

@

RD202-Printed SC trusk bedy 1pc

RO203-Printed 5C trusk body 1pc

10258-waterproof Gover lpc

10629-Buggy Tail Wing Ipe

Page 18 of 19




Upgrade Parts List

10902 - Frant Shack Flate
(Carbon) 15et

lnl uu;_

RHT008/RH101687RH1018

10903 - Rear Shock Plata
(.Carbon} 15et

™

Llll 31111'

RHI009/RHI01B/RH1019

10806-Bedy Past (AL} Zpe

RH1019

10907-Front Shocks [AL) Zpa

g,
N

RHI009/RHI018/RH1019

104908-Rear Shocks. (AL ) 2pe

RH1009/RHIO1B/RH1019

10809

Front Lower Susp. Arm
ALY 2pc

RH1008/RH1I018/RH1019

10910 ~Rear Lower Susp. Arm
(ALY 2pc

RH1009/RHI018/RH101%

10911 — Steering Ackerman (AL} 1po

™

RHI003/RHTO18/RH1019

10912 — Front Susp. Holders
(AL ) 15at

RH1009/RH1018/RH1019

L1 Front &_R_ﬂsr Hr.&r.sl:l.l,)

'.M.-' 158t

RH100%

10914 - Rear Susp Holders
(ALY 15at

RH1009/RH1018/RH1019

10815 — Rear Hub Carrier (AL} 2pe

RS

RH1009/RH1018,/RH1019

10916Front Top Plate I:carbnn) lpo

RH1003

10917 = Steering Knuckle Arm
ALY 25et

RH1009/RH1018/RH1019

10918 = Whee!l Hubi{AL} dpc

RH1009,/RH1018/RH1019

10919 ~ Upper Plate (AL} 1po

7

RH1009

10920 = Tuned Pipe(ALl) 1Set

RH1009

10921 — Chassis Brace mount
(AL) 1po

W

RH1008

85265 - Heatsink 1pe

RH1019

10923 - Alum Steering Arm 2pe

RHTD09/RH10TE/RH1019

10924 - Alum Knickle Arm 2pc
g§ ¥

‘RH1008/RHI018/RHI019

10662 = Alum Knuckle Arm 1set

10932 = Alum Chassis Front Part 1pc

RH1009/RH1018/RH1019

Page 19 of 19




